
Water Resources Master Plan Update

Volume 3: Wastewater System

Prepared for  
Guam Waterworks Authority

Prepared by  |  Brown and Caldwell  |  Hagåtña Office  |  T 671.300.4220

Final | August 2018



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

This page is intentionally left blank. 

 



 

 

414 W. Soledad Avenue, Suite 602 

Hagåtña, Guam 96910 

Water Resources Master Plan Update 

Volume 3 

Wastewater System 

Final    August 2018 

Prepared for  

Guam Waterworks Author i t y,  Mangi lao,  Guam  

August  2018 

 

 

 

 

 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

This page is intentionally left blank. 

 

 



 

 

 

iii 

Use of contents on this sheet is subject to the limitations specified at the end of Volume 1. 
[...]
Peak hour flow (mgd) 1.7 

a. From Basis of Design Report, Brown and Caldwell, 2016 

 

7.2.3.3.2 Projected Loads 

Based on the 2012–2016 data, both the average influent BOD5 and TSS values were low compared 

to typical values for domestic wastewater flows. The historical samples present inconsistencies and 

include considerable dilution due to I/I. Efforts to reduce I/I will increase the influent concentrations; 

therefore, planning assumptions are not based on the diluted flows currently experienced at the 

WWTP. Future BOD5 and TSS concentrations are calculated on a per capita basis. The Umatac-

Merizo community has no significant commercial or industrial base; therefore, it was assumed that 

the typical per capita loads for domestic waste only in the United States are applicable to Guam. 

Values of 0.200 pounds of BOD5 and 0.225 pounds of TSS per capita per day were used 

(Tchobanoglous, 2003). These loads were applied to the population projections and the resulting 

projected loads are presented in Figure 7-9, along with the average annual flow projections. 

 

Figure 7-9. Umatac-Merizo WWTP Mass Load Projections 

0.0

0.2

0.4

0.6

0.8

1.0

1.2

1.4

0

100

200

300

400

500

600

700

800

2005 2010 2015 2020 2025 2030 2035

Q
, 
m

g
d

B
O

D
5

a
n

d
 T

S
S

 M
a

s
s
 L

o
a

d
, 
lb

s
/
d

a
y

Year
BOD Mass Load TSS Mass Load Average Annual Flow



Water Resources Master Plan Update Section 7 

 

 

7-15 

Use of contents on this sheet is subject to the limitations specified at the end of Volume 1. 

Since the highest concentrations would occur during a low-flow scenario, the projected average 

annual flows were used to calculate both BOD5 and TSS concentrations (in mg/L). Table 7-7 

compares Umatac-Merizo WWTP projected loads and concentration data with typical U.S. values. 

 

Table 7-7. Umatac-Merizo WWTP Projected Flows and Loads 

Description 
BOD5 TSS 

mg/L lbs/day mg/L lbs/day 

U.S. Typical a 110–350 -- 120–400 -- 

Umatac-Merizo 2035 b 210 642 236 722 

a. Tchobanoglous et al., 2003. 

b. Based on Umatac and Merizo projected population of 3,208 and typical values of 

0.200 lbs/capita/day BOD5 and 0.225 lbs/capita/day TSS. 

 

7.2.4 Recommended Improvement Projects 

Recommended improvement projects for Umatac-Merizo WWTP are described below. 

7.2.4.1 2011 Court Order Projects 

Since the 2006 WRMP, GWA has completed several projects in accordance with the 2011 Court 

order. No projects outside of the Court Order were completed for the Umatac-Merizo WWTP. 

In December 2014, GWA submitted a WSE for the Umatac-Merizo WWTP, collection system, and 

conveyance system in accordance with Paragraph 15 of the 2011 Court Order. The WSE report and 

consequent supplement identified a plan to meet NPDES requirements at the plant through design 

improvements and water quality standards site-specific modifications.  

GWA also tried to implement additional treatment and disposal improvements through an interim 

improvements project. The design included an additional force main to convey water from the 

lagoons to the overland treatment system and a disinfection system to prevent pathogens from 

entering the Toguan River when the plant discharges during wet weather. However, the interim 

design was not completed and the improvements will be incorporated into the complete WWTP 

redesign per the 2011 Court Order. 

GWA has completed design-build documents for an improvement project at the Umatac-Merizo 

WWTP as imposed by the 2011 Court Order, paragraph 16 (United States of America, 2011). 

Paragraph 16 states that: 

By December 31, 2018, GWA shall complete the improvements identified in the approved 

plan required by Paragraph 15 and achieve consistent compliance with the Umatac-Merizo 

WWTP’s NPDES permit. GWA shall also meet the following interim compliance milestones: 

a. By June 30, 2016, GWA shall execute a design contract and issue a notice to proceed with 

the design. 

b. By June 30, 2017, GWA shall execute a construction contract and issue a notice to 

proceed with construction. 

A notice to proceed for the design-build contract was issued prior to the June 30, 2017 deadline. To 

meet the NPDES limits as required by the 2011 Court Order, the current contract includes the 

following modifications: a new headworks, rehabilitation of the influent pump station, improvements 

to the existing lagoon including new aerators and a baffle curtain, a new UV disinfection system, a 



Water Resources Master Plan Update Section 7 

 

 

7-16 

Use of contents on this sheet is subject to the limitations specified at the end of Volume 1. 

new lagoon effluent pump station, new force main to the overland flow treatment system, 

improvements to the overland flow treatment system including a new distribution system, and a new 

storage tank, and new sampling equipment. The WWTP upgrade is scheduled to be complete by 

December 31, 2018. 

Changes to the current GWQS will be pursued concurrently with construction of the treatment 

processes to establish site-specific requirements and ensure that the upgraded WWTP will be in 

compliance. 

7.2.4.2 Recommended Improvement Project 

The WWTP upgrade will be complete in 2018 and will require typical regular maintenance, but no 

additional improvement projects are expected in the near future. 

In addition to adequate maintenance, a carefully planned replacement program is recommended for 

all major treatment process equipment. The planned treatment process equipment rehabilitation 

should occur every 15 years and include:  

• Replacement or refurbishment of mechanical equipment and controls 

• Rehabilitation of lagoon berms and site access roads 

• Removal of lagoon sludge 

• Replacement of lagoon baffle curtain 

• Regrading of overland flow terraces and renovation of distribution system pipes and valves 

• Inspection and repair of overland flow storage tank 

• Replacement of all sampling equipment including flow meters and composite samplers 

• Rehabilitation of backup generator and other electrical panels 

The current flow measurement and monitoring project should continue after the WWTP has been 

upgraded. The effluent flow monitoring program is needed for NPDES compliance and would provide 

long-term assessment of the disposal system capacity and effluent quality to defend site-specific 

water quality standards. Data from an ongoing monitoring program can also help dictate the timeline 

for future expansions to the treatment system, not necessarily determined based on current 

population and economic projections. 

7.3 Baza Gardens WWTP 

At the time of this report, the Baza Gardens WWTP is undergoing major modifications to meet the 

requirements of Paragraph 15 of the 2011 Court Order (United States of America, 2011). The court 

order requires GWA to identify and complete improvements necessary to meet the Baza Gardens 

WWTP NPDES permit by April 30, 2018. Under the existing contract, only preliminary treatment will 

occur at the existing Baza Gardens WWTP location. The improvement project will construct a cross-

island pipeline which will transfer Baza Gardens flows to the Agat-Santa Rita WWTP to complete 

treatment and disposal. Based on the current design criteria, the capacity of the cross-island pipeline 

will be adequate through 2035 flows. 

 The following section describes the existing conditions, regulatory requirements, wastewater 

characteristics, and recommended improvement projects at the Baza Gardens WWTP. 

7.3.1 Existing Conditions 

Constructed in 1975, the Baza Gardens WWTP is a packaged treatment unit manufactured by Smith 

& Loveless. The outer wall and floor of the packaged treatment unit are constructed of reinforced 



Water Resources Master Plan Update Section 7 

 

 

7-17 

Use of contents on this sheet is subject to the limitations specified at the end of Volume 1. 

concrete, and the inner walls are steel. The plant uses a single process train utilizing an extended 

aeration activated sludge process to meet its design secondary treatment objective. 

The wastewater influent enters the headworks and passes through an aerated grit chamber followed 

by a comminutor. If flow exceeds the comminutor capacity, a channel equipped with a manually-

cleaned bar rack allows de-gritted wastewater to bypass the comminutor. Once the wastewater 

enters the aeration section, it is aerated and mixed with return activated sludge (RAS). Figure 7-10 

shows the aeration section with the secondary clarifier in the middle of the structure. Mixed liquor 

from the aeration tank flows into the secondary clarifier, and then into the chlorine contact tank. 

Chlorination is currently not practiced at the WWTP. 

 

 

Figure 7-10. Baza Gardens WWTP (June 2013) 

 

Waste activated sludge (WAS) is stabilized in the aerobic digestion section before being pumped into 

a tanker truck and hauled to the Hagåtña WWTP for digestion and dewatering. Final dewatered cake 

disposal is at the Layon Landfill. 

Wastewater effluent is ultimately discharged into the Togcha River, which follows a two-mile course 

before flowing into the Pacific Ocean. 

  



Water Resources Master Plan Update Section 7 

 

 

7-18 

Use of contents on this sheet is subject to the limitations specified at the end of Volume 1. 

Table 7-8 lists the Baza Gardens WWTP’s main characteristics. 

 

Table 7-8. Baza Gardens WWTP Characteristics 

Parameter Value 

WWTP design capacity 0.60 mgd 

Overall tank dimensions 

Inside diameter 98.5 feet 

Top rim elevation 204.0 feet mean sea level 

Side wall height 16.5 feet 

Aeration section normal side water depth 15.25 feet 

Aeration section volume (approximate) 580,000 gallons 

Clarifier section surface area (approximate) 875 feet2 

Aerobic digester section volume (approximate) 130,000 gallons 

Chlorine contact section volume (approximate) 17,500 gallons 

 

The plant’s flow meters were not operational during a portion of the 5-year reporting period used for 

this report, from October 2011 to September of 2016. A daily stick measurement was used to 

estimate daily flow until the influent flow meter was replaced in early 2012. The new influent flow 

meter is an Isco area velocity meter that is inserted in a pipe immediately downstream of the 

comminutor. 

7.3.1.1 Existing WWTP Processes Assessment 

GWA repaired structural deficiencies in the steel walls that separate individual sections of the WWTP. 

However, the WWTP processes (and their operation) are inadequate for the current permit 

requirements: 

• The aeration section of the WWTP has inadequate mixing to maintain the activated sludge in 

suspension. As a result, sludge accumulates in the bottom of the aeration section and the 

system is operating more like a partial-mix aerated lagoon rather than a completely-mixed 

activated sludge process. GWA regularly removes sludge from the tank; nevertheless, the 

accumulation of sludge reduces the aeration section volume, decreasing the system’s detention 

time. 

• The currently recommended secondary clarifier overflow rates for extended aeration package 

plants are 600 gallons per square foot per day based on peak flow, and 300 gallons per square 

foot per day based on average flow (Crites and Tchobanoglous, 1998). Influent flows resulting in 

overflow rates higher than these can be expected to result in poor effluent quality. The plant 

currently experiences flows higher than 1.0 mgd (equivalent to an overflow rate of 1,150 gallons 

per square foot) several weeks a year. 1,150 gallons per square foot is almost twice the 

recommended design overflow rate. 

• The WWTP includes a chlorine contact section, but chlorine is not added. A viable disinfection 

process is required to achieve compliance with the E. coli and fecal coliform limits in the NPDES 

permit. 

• The existing WWTP process was designed to remove organic materials and suspended solids 

from the wastewater, as measured by BOD5 and TSS. The treatment system was not designed to 

meet the N and P requirements in the existing NPDES permit. 



Water Resources Master Plan Update Section 7 

 

 

7-19 

Use of contents on this sheet is subject to the limitations specified at the end of Volume 1. 

In addition, the facility generally lacks the process redundancy needed to properly maintain the 

equipment. 

7.3.2 Regulatory Requirements 

Regulatory requirements that apply to the Baza Gardens WWTP are described below. 

7.3.2.1 NPDES Permit 

The facility currently discharges effluent to the Togcha River, and is regulated by an NPDES permit 

number GU0020095 issued on August 19, 2015, and valid until August 31, 2018. 

The NPDES permit allows a monthly average discharge of 0.60 mgd into the Togcha River, which is 

considered a Category S-3 surface water. Category S-3 water is defined in the GWQS as surface 

water primarily used for commercial, agricultural, and industrial activities. Table 7-9 summarizes the 

NPDES requirements for the Baza Gardens WWTP, as presented in permit No. GU0020095. 

 

Table 7-9. Baza Gardens WWTP NPDES Effluent Limitations 

Parameter Units 
Average 

Monthly 

Average 

Weekly 

Maximum 

Daily 

Monitoring 

Frequency 

Monitoring 

Sample Type 

Flow rate mgd 0.60 -- -- Continuous Metered 

Temperature °C -- -- Monitoring only Weekly Discrete 

Total chlorine residual µg/L 9 -- 19 Weekly Discrete 

pH Standard 

units 
Between 6.5 and 8.5 at all times Weekly Discrete 

BOD5 
mg/L 30 45 -- 

Weekly 24-hr. composite 
lbs/day 150 225 -- 

TSS 
mg/L 30 45 -- 

Weekly 24-hr. composite 
lbs/day 150 225 -- 

Enterococcus CFU/ 100mL 33 -- 108 Monthly Discrete 

Dissolved oxygen mg/L -- -- Monitoring only Monthly Discrete 

Nitrate-N (NO4-N) mg/L 0.41 -- 0.82 Quarterly 24-hr. composite 

Ammonia-N mg/L 
Monitoring 

only 
-- Monitoring only Quarterly 24-hr. composite 

Ammonia impact ratio Ratio 1.0 Quarterly 24-hr. composite 

Orthophosphate  

(PO4-P) 
mg/L 0.08 -- 0.16 -- -- 

Oil and grease mg/L 10 -- 15 -- -- 

Chronic toxicity Pass/fail Pass 
Once per permit 

term 
24-hr. composite 

Priority pollutant scan µg/L Monitoring only 
Once per permit 

term 
24-hr. composite 

 

  



Water Resources Master Plan Update Section 7 

 

 

7-20 

Use of contents on this sheet is subject to the limitations specified at the end of Volume 1. 

7.3.2.2 Court Order and Additional Considerations 

The Baza Gardens WWTP currently discharges to the adjacent Togcha River, which is classified as a 

category S-3 (low) surface water in the GWQS. Table 7-10 lists the numeric water quality standards 

for nutrients in S-3 waters. The current NPDES permit considers these water quality standards within 

the discharge limits. The WWTP discharge does not have an authorized mixing zone; therefore, 

effluent must meet the water quality standards at the point of discharge. 

 

Table 7-10. Numeric Water Quality Standards for Nutrients in S-3 Waters 

Parameter Water Quality Standard 

Orthophosphate 0.10 mg/L 

Nitrate – N 0.50 mg/L 

Ammonia N – acute 2.01 mg/L 

Ammonia N – chronic 0.37 mg/L 

 

The Water Environment Research Foundation has studied WWTPs designed for advanced nutrient 

removal to meet low effluent limits (Parker, et al., 2011). The study identified WWTPs that could 

reliably achieve a monthly maximum effluent concentration of 3.0 mg/L total N or 0.1 mg/L total P, 

but no facility could meet both N and P limits simultaneously. Therefore, the water quality standards 

for discharge to the Togcha River without a mixing zone appear to be beyond the limits of current 

technology. The GWQS allows the use of mixing zones to achieve water quality standards in S-3 

waters after a “thorough study to assess the consequences of the effluent on the environment, and 

approval of an Environmental Impact Statement”. A mixing zone must be approved by the Guam 
[...]
Use of contents on this sheet is subject to the limitations specified at the end of Volume 1. 

 

Figure 7-21. New Agat-Santa Rita WWTP Location 

 

New treatment processes include: headworks, an equalization tank, oxidation ditches, secondary 

clarifiers, and an aerobic digestion process for solids treatment. An ultraviolet (UV) system will be 

used for disinfection prior to discharging the effluent into Tipalao Bay. The ocean outfall will continue 

to be shared with the Navy’s Apra harbor facility. A summary of the design criteria for the new WWTP 

is presented in Section 7.4.3.3. A diagram of the new wastewater treatment processes is shown in 

Figure 7-22. The plant will be fully operational in early 2018. 

 

Location of New  

Agat-Santa Rita WWTP 



Water Resources Master Plan Update Section 7 

 

 

7-34 

Use of contents on this sheet is subject to the limitations specified at the end of Volume 1. 

 

Figure 7-22. New Agat-Santa Rita WWTP Treatment Process Diagram 

7.4.2 Regulatory Requirements 

Regulatory requirements that apply to Agat-Santa Rita WWTP are described below. 

7.4.2.1 NPDES Permit 

The facility discharges effluent to Tipalao Bay, and is regulated by an NPDES permit. The most recent 

permit, No. GU0020222, was issued in November 2017 for the new Agat-Santa Rita WWTP and is 

valid from January 1, 2018 to December 31, 2022. The new plant is expected to complete 

construction in early 2018.  

The old NPDES permit expired in 2015. The old Agat-Santa Rita WWTP was allowed to operate under 

the expired permit during the design and construction of the new plant and development of the new 

permit. The expired permit allowed a monthly average discharge of 0.75 mgd into Tipalao Bay (the 

Philippine Sea). Table 7-14 summarizes NPDES requirements for the old Agat-Santa Rita WWTP, as 

presented in the old permit No. GU0020222. 

 

Table 7-14. Agat-Santa Rita WWTP NPDES Effluent Limitations 

Parameter Units 
Average 

Monthly 

Average 

Weekly 
Maximum Daily 

Instantaneous 

Minimum 

Instantaneous 

Maximum 

Flow Rate mgd 0.75 -- -- -- -- 

BOD5 
mg/L 30 45 -- -- -- 

lbs/day 188 282 -- -- -- 

pH Standard units -- -- -- 6.5 8.5 

TSS 
mg/L 30 45 -- -- -- 

lbs/day 188 282 -- -- -- 

Fecal coliform CFU/ 100mL 200 400 -- -- -- 

Enterococci CFU/ 100mL 35 -- 104 -- -- 

Total chlorine residual µg/L 7.5 -- 12.3 -- -- 



Water Resources Master Plan Update Section 7 

 

 

7-35 

Use of contents on this sheet is subject to the limitations specified at the end of Volume 1. 

Table 7-14. Agat-Santa Rita WWTP NPDES Effluent Limitations 

Parameter Units 
Average 

Monthly 

Average 

Weekly 
Maximum Daily 

Instantaneous 

Minimum 

Instantaneous 

Maximum 

lbs/day 0.05 -- 0.08 -- -- 

Copper 
µg/L 2.2 -- 4.8 -- -- 

lbs/day 0.014 -- 0.03 -- -- 

Nickel 
µg/L 8.2 -- 13 -- -- 

lbs/day 0.051 -- 0.081 -- -- 

Zinc 
µg/L 45.8 -- 95.0 -- -- 

lbs/day 0.29 -- 0.59 -- -- 

Aluminum 
µg/L 120 -- 200 -- -- 

lbs/day 0.75 -- 1.25 -- -- 

Heavy metals mg/L or µg/L -- -- Monitoring only -- -- 

Pesticides mg/L or µg/L -- -- Monitoring only -- -- 

4,4-DDE mg/L or µg/L -- -- Monitoring only -- -- 

4,4-DDD mg/L or µg/L -- -- Monitoring only -- -- 

Chlordane 
µg/L 0.182 -- 0.320 -- -- 

lbs/day 1.14 x 10-3 -- 2.00 x 10-3 -- -- 

Dieldrin mg/L or µg/L -- -- Monitoring only -- -- 

Oil and grease 
mg/L 10 -- 15 -- -- 

lbs/day 63 -- 94 -- -- 

Whole effluent toxicity TUC 67 -- 134 -- -- 

Ammonia mg/L -- -- Monitoring only -- -- 

Priority pollutant toxic scan mg/L or µg/L -- -- Monitoring only -- -- 

 

7.4.2.2 Court Order and Additional Considerations 

GWA was required by the 2011 Court Order to prepare a wastewater systems evaluation identifying 

improvements “that will achieve consistent compliance with the WWTP’s NPDES permit” (United 

States of America, 2011). GWA completed the evaluation and submitted it to USEPA by the court-

ordered December 31, 2013 deadline. The evaluation identified designing and constructing a new 

Agat-Santa Rita WWTP. The new treatment plant is partially in operation and should be complete in 

early 2018.  

Also in December 2013, GWA completed the WSE for the Baza Gardens WWTP and determined that 

the best course of action for complying with the court order will be to transfer flows from Baza 

Gardens to the proposed Agat-Santa Rita WWTP. The Baza Gardens Cross-Island project is currently 

under construction, and the new Agat-Santa Rita WWTP has been designed with sufficient capacity 

for the additional Baza Gardens wastewater flows. 

7.4.3 Wastewater Characteristics 

Characteristics of the wastewater flow at the old Agat-Santa Rita WWTP are described below. 



Water Resources Master Plan Update Section 7 

 

 

7-36 

Use of contents on this sheet is subject to the limitations specified at the end of Volume 1. 

7.4.3.1 Historical Flows and Loads 

Based on EA’s WSE, reported average flow at the Agat-Santa Rita WWTP, according to the 2012 

Fiscal Year Discharge Monitoring Reports, was 1.23 mgd. From the same year’s data, the average 

BOD5 and TSS in the influent wastewater were 57 mg/L and 79 mg/L, respectively. Both BOD5 and 

TSS were significantly lower than the U.S. typical low-strength concentrations of 110 mg/L BOD5 and 

120 mg/L TSS (Tchobanoglous, 2003). 

The low influent concentrations suggest a high level of dilution due to I/I.  

7.4.3.2 Effluent Characteristics 

During the same fiscal year, sampled effluent, as recorded in the monthly DMRs, exhibited a low 

removal rate for both BOD5 (64 percent removal rate) and TSS (only 32.7 percent). The existing 

treatment processes cannot adequately treat the amount of flow and flow characteristics currently 

reaching the Agat-Santa Rita WWTP. Additional effluent NPDES requirements were also exceeded 

during the period assessed in the WSE. 

7.4.3.3 Flow and Load Projections (New WWTP Design Criteria) 

The Agat-Santa Rita WSE projected flows and flow characteristics for the Agat-Santa Rita wastewater 

basin for the next 20 years, the typical planning cycle of a WWTP. Projected flows were based on 

projected population growth and a 50 percent decrease in I/I due to interim I/I mitigation measures 

implemented throughout the wastewater collection and conveyance system. The overall design flow 

for the new plant also included the estimated flows conveyed from Baza Gardens via the Cross-

Island Pipeline project. 

Table 7-15 summarizes the flow and load characteristics used as the design criteria for Agat-Santa 

Rita WWTP (as presented in the 2013 WSE). 

 

Table 7-15. Agat-Santa Rita WWTP Year 2035 Planning Criteria 

Parameter Value 

Average dry weather flow (Agat-Santa Rita basin only) 1.3 mgd 

Average dry weather flow (Agat-Santa Rita + Baza Gardens basins) 1.6 mgd 

Peak day wet weather flow (Agat-Santa Rita basin only) 7.8 mgd 

Peak day wet weather flow (Agat-Santa Rita + Baza Gardens basins) 9.2 mgd 

Average influent BOD5 concentration (Agat-Santa Rita basin only) 114 mg/L 

Average influent TSS concentration 158 mg/L 

 

7.4.4 Recommended Improvement Projects 

Recommended improvement projects for the Agat-Santa Rita WWTP are described below. 

7.4.4.1 2011 Court Order Projects 

Since the 2006 WRMP, GWA has completed several projects in accordance with the 2011 Court 

Order (United States of America, 2011). No projects outside of the Court Order were completed for 

the Agat-Santa Rita WWTP.  



Water Resources Master Plan Update Section 7 

 

 

7-37 

Use of contents on this sheet is subject to the limitations specified at the end of Volume 1. 

In December 2013, GWA submitted to the EPA a WSE for the Agat-Santa Rita WWTP, collection 

system, and conveyance system in accordance with Paragraph 10 of the 2011 Court Order. The WSE 

report identified improvements needed to meet NPDES requirements at the plant. The improvements 

are part of the new Agat-Santa Rita WWTP, which is currently under construction. The new plant will 

bring the Agat-Santa Rita WWTP in compliance with the 2011 Court order, paragraph 11 which 

states that: 

By December 31, 2016, GWA shall complete the improvements identified in the approved 

plan required by Paragraph 10 and achieve consistent compliance with the Agat-Santa Rita 

WWTP’s NPDES permit, eliminate bypasses at the WWTP, ensure that solids generated by 

the WWTP are adequately stabilized and dewatered at the Agat-Santa Rita WWTP, and 

comply with the sludge and biosolids requirements in 40 C.F.R. Part 503. 

The new Agat-Santa Rita WWTP is being constructed relatively near the existing WWTP. The new 

plant is partially complete and currently treating Agat wastewater flows, and the remainder of the 

facility will be completed in early 2018. When complete, the new plant will include: a new headworks 

equipped with screens, flow meter, grit removal system, and odor control; a flow equalization system 

including a 2-MG tank and a pumping system; oxidation ditches; secondary clarifiers; a UV 

disinfection system; aerobic digesters; gravity belt thickener; centrifuge system; and all appurtenant 

systems needed for adequate facility operation. The capacity of the new plant is 1.6 mgd, which 

accounts for Agat-Santa Rita and Baza Gardens projected wastewater flows. The Baza Gardens flows 

will reach the Agat-Santa Rita WWTP via the Cross-Island project currently under construction.  

No other improvement projects were completed since the 2006 WRMP. 

7.4.4.2 Recommended Improvement Projects 

The new WWTP will require regular maintenance, but no improvement projects are expected in the 

near future. A WWTP rehabilitation project is recommended after 15 years of operation to include:  

• Replacement or refurbishment of mechanical equipment and controls  

• Inspection and repair of structures 

• Rehabilitation of electrical equipment and control systems 

• Rehabilitation of backup generator 

7.5 Inarajan WWTP 

The following section describes the existing conditions, regulatory requirements, wastewater 

characteristics, and recommended improvement projects at the Inarajan WWTP. 

7.5.1 Existing Conditions 

The Inarajan WWTP receives influent from a portion of Inarajan village in the southern region of 

Guam and leachate from Layon Landfill. The WWTP was built in 1989 as a secondary wastewater 

treatment facility with a design capacity of 190,000 gpd. Treatment is achieved through an aerated 

lagoon system, with three of the four existing lagoons currently in operation. The effluent disposal 

method at the plant is percolation via three basic soil aquifer treatment basins. Figure 7-23 shows 

the Inarajan WWTP lagoons. 

 



Water Resources Master Plan Update Section 7 

 

 

7-38 

Use of contents on this sheet is subject to the limitations specified at the end of Volume 1. 

 

Figure 7-23. Inarajan WWTP Lagoons 

The influent pump station sends wastewater to the existing lagoons through a 5-inch force main. The 

lagoons are aerated with floating mechanical aerators and designed to be operated in series. Only 

three of the four lagoons are currently in operation. From the lagoons, effluent is conveyed to the 

percolation basins. Dosing chambers were designed to alternate flow between each of the 

percolation ponds, and a V-notch weir was implemented to help measure flows out of the lagoons.  

The WWTP was designed to allow stabilized solids from the lagoon to be transferred to a decant well 

for thickening prior to being pumped to the drying beds. The top layer of the decant well water goes 

back to the lagoons. Dried sludge is raked and transported by trucks to the landfill. 

GWA upgraded the WWTP when the Layon Landfill began discharging leachate. The upgrades 

included new aerators, valves, and electrical system improvements. Figure 7-24 presents a 

schematic process train flow diagram for the Inarajan WWTP.  

 



Water Resources Master Plan Update Section 7 

 

 

7-39 

Use of contents on this sheet is subject to the limitations specified at the end of Volume 1. 

 

Figure 7-24. Inarajan WWTP Existing WWTP Schematic 



Water Resources Master Plan Update Section 7 

 

 

7-40 

Use of contents on this sheet is subject to the limitations specified at the end of Volume 1. 

7.5.2 Regulatory Requirements 

The Inarajan WWTP operates as a zero-discharge facility and does not require an NPDES permit.  

7.5.3 Wastewater Flow and Characteristics 

GWA does not prepare DMRs for the WWTP because there is no NPDES permit. Neither wastewater 

characteristics or flow data are available for the plant. 

In 2006, estimated wastewater flow to the plant was 70,000 gpd, with an estimated per capita flow 

of 80 gpd (WRMP, 2006). At an estimated per capita flow of 80 gpd, a third of the Inarajan Village 

population was estimated to be connected to the WWTP. There is no known development in Inarajan 

to suggest that sewer connections will increase significantly in the near future. Assuming the number 

of residents connected to the Inarajan WWTP will grow at a similar rate to the population projections 

presented in Volume 1, Section 4, influent wastewater flow at the Inarajan WWTP in 2050 will 

approach 80,000 gpd.  

The WWTP also receives leachate from the Layon Landfill. Projected leachate flow for the 

approximate 40-year life of the landfill was estimated by A-Mehr, Inc. in 2008. Average annual flow 

for the entire life of the landfill was projected at 11,987 gpd, with projected peak day flow at 39,321 

gpd.  

Table 7-16 summarizes total flows to the Inarajan WWTP including residential wastewater and Layon 

landfill leachate. Figure 7-25 shows projected leachate flows and the plant’s total average dry 

weather flow. 

 

Table 7-16. Inarajan WWTP Projected Average Influent Flows 

Year 
Inarajan Total 

Population 

Inarajan Population 

Connected to the WWTP b 

Residential Wastewater 

Flow (gpd) d 

Layon Landfill Average 

Leachate (gpd) e 

Total Flow 

(gpd) 

2006 2,585 a 875 70,000 c  70,000 

2010 2,273 758 60,613  60,613 

2011 2,289 775 61,989 2,768 64,757 

2012 2,305 780 62,417 1,383 63,800 

2013 2,320 786 62,845 702 63,547 

2014 2,336 791 63,272 954 64,226 

2015 2,352 796 63,700 6,595 70,295 

2020 2,584 875 69,984 7,210 77,194 

2025 2,630 890 71,230 11,987 83,217 

2030 2,692 911 72,909 11,987 84,896 

2035 2,771 938 75,048 11,987 87,035 

2040 2,841 962 76,944 11,987 88,931 

2045 2,893 979 78,353 11,987 90,340 

2050 2,936 994 79,517 11,987 91,504 

a. Estimated population based on U.S. Census population of 3,052 in 2000 and 2,273 in 2010. 

b. An estimated 33 percent of the Inarajan Village population was connected to the sewer in 2006, based on 2006 WRMP estimated flow 

of 70,000 gpd at 80 gpd per capita, and an estimated Inarajan total population of 2,585. 

c. From 2006 WRMP. 

d. Assuming 80 gpd per capita. 

e. From 2008 A-Mehr report on Layon Landfill. 



Water Resources Master Plan Update Section 7 

 

 

7-41 

Use of contents on this sheet is subject to the limitations specified at the end of Volume 1. 

 

Figure 7-25. Inarajan WWTP Projected Average Dry Weather Flow 

 

By 2050, the average day flow is estimated to remain under 100,000 gpd, operating at less than 50 

percent of the WWTP’s capacity of 190,000 gpd. The plant does not have a flow meter installed and 

residential flows were estimated based on population projections. A flow meter should be installed 

and a capacity analysis should be performed on the WWTP in the future. 

7.5.4 Recommended Improvement Projects 

The Inarajan WWTP was not mentioned in the 2011 Court Order, which triggered improvements at 

the majority of GWA’s WWTPs. However, as noted for the other WWTPs, routine improvement 

projects are necessary to maintain the plant in sound operating condition.  

A renovation project is recommended at the Inarajan WWTP. The project should include: 

• Rehabilitation of concrete structures 

• Installation of new electrical and control systems  

• Installation of new floating mechanical aerators  

• Rehabilitation or replacement of valves and pipe appurtenances  

• Installation of a new headworks with automatic screens and influent flow meter 

• Implementation of sludge removal 

0

10,000

20,000

30,000

40,000

50,000

60,000

70,000

80,000

90,000

100,000

2010 2015 2020 2025 2030 2035 2040 2045 2050

Inarajan ADWF Average Day Leachate



Water Resources Master Plan Update Section 7 

 

 

7-42 

Use of contents on this sheet is subject to the limitations specified at the end of Volume 1. 

It is also recommended that a flow measurement and monitoring program be implemented to 

provide long-term assessment of the system capacity and to help dictate the timeline for future 

expansions. 

7.6 Pago-Socio WWTP 

The following section describes the existing conditions, regulatory requirements, wastewater 

characteristics, and recommended improvement projects at the Pago-Socio WWTP. 

7.6.1 Existing Conditions 

The Pago-Socio WWTP is a packaged aerated treatment system with a series of subsurface 

percolation pits. The plant was built by a developer as part of the wastewater service for a 16-home 

community and was later dedicated to GWA for operation and maintenance. The aeration system is 

not currently operational and a significant number of additional homes have been connected to the 

treatment plant since the WWTP was first brought online. Figure 7-26 shows the Pago Socio WWTP 

blower housing. 

 

 

Figure 7-26. Pago Socio WWTP Blower Housing (2012) 

7.6.2 Regulatory Requirements 

The Pago-Socio WWTP is a zero-discharge facility and does not require an NPDES permit. 



Water Resources Master Plan Update Section 7 

 

 

7-43 

Use of contents on this sheet is subject to the limitations specified at the end of Volume 1. 

7.6.3 Wastewater Characteristics 

Without NPDES permit requirements, no flow or wastewater quality data have been collected for the 

plant.  

7.6.4 Recommended Improvement Projects 

GWA plans to convert the existing Pago-Socio WWTP into a pump station. Wastewater flows would be 

conveyed into an existing nearby wastewater line and subsequently to the Hagåtña WWTP for 

ultimate treatment and disposal. A 2014 study, Pago Socio Wastewater Transfer Study, discussed 

five alternative routes to connect to the piping on Route 4 (BC, 2014). The alternatives include a 

combination of force main and gravity piping ranging from 2,660 to 3,600 feet. The new pump 

station should include a back-up generator. In addition, GWA should develop an adequate 

maintenance plan and equipment replacement program to ensure long-term operation of the pump 

station. See Project MP-WW-WWTP-06 in Section 11 for more information on the proposed 

conversion. 

Conversion of the WWTP to a pump station at the Pago-Socio WWTP site should consider area 

population projections and provide sufficient capacity for the expected 20–30-year growth of the 

community serviced. The pump station and force main design should also consider the capacity of 

the receiving WWTP and be coordinated with any Hagåtña WWTP improvements and expansion 

projects. 

7.7 Northern District WWTP 

The following section describes the existing conditions, regulatory requirements, wastewater 

characteristics, and recommended improvement projects at the Northern District WWTP. 

7.7.1 Existing Conditions 

The Northern District WWTP is in Dededo on the northwestern coast of Guam. The treatment plant 

was originally commissioned in 1979 and designed as a primary treatment facility. In 2012, the 

plant was upgraded to a chemically enhanced primary treatment (CEPT) facility. Treated wastewater 

is discharged to the Philippine Sea near Tanguisson Point via an ocean outfall. The coastal waters off 

Tanguisson Point are considered “Category M-2 Good” marine waters in the GWQS. 

Existing conditions at the Northern District WWTP are further described below. Figure 7-27 shows the 

Northern District WWTP in February 2016. 

 

 



Water Resources Master Plan Update Section 7 

 

 

7-44 

Use of contents on this sheet is subject to the limitations specified at the end of Volume 1. 

 

Figure 7-27. Northern District WWTP (February 2016) 

 

The facility collects and treats wastewater from the regions of Dededo, Latte Heights, Perez Acres, 

Ypaopao, Marianas Terrace; the Yigo collection system; portions of Tumon; and other unincorporated 

subdivisions throughout the Yigo and Dededo municipalities. The service area also includes U.S. 

military facilities (Air Force and Navy) within the areas of Dededo and Harmon Annex, and Anderson 

AFB. The Northern District WWTP currently serves a population of approximately 76,000 people. 

7.7.1.1 Liquid Treatment 

Liquid treatment processes at the Northern District WWTP are described below. 

Original Facility 

The original treatment plant constructed in 1979 consisted of an influent comminutor, manual 

bypass bar screen, pre-aeration tank, two aerated grit chambers, two primary clarifiers, effluent flow 

meter, and a chlorine contact tank. 

Table 7-17 summarizes the original WWTP capacity. Comparison of the flow capacity shown with 

recent data shows that the WWTP currently operates at approximately 47 percent of its original 

design average flow capacity. 

  



Water Resources Master Plan Update Section 7 

 

 

7-45 

Use of contents on this sheet is subject to the limitations specified at the end of Volume 1. 

Table 7-17. Original Northern District WWTP Design Capacity 

Description Value 

Average flow capacity 12.0 mgd 

Peak hour flow capacity 27.0 mgd 

Peak hour peaking factor 2.25 

The plant currently experiences a higher peak day peaking factor than the original design peak hour 

peaking factor. Peak hour peaking factors are always higher than peak day peaking factors. This 

indicates that I/I into the aging collection system is likely causing higher peak hour wet weather flow 

surges than contemplated in the original design criteria. 

Chemically Enhanced Primary Treatment Modifications 

A modification project to convert the facility to a CEPT process to improve primary treatment 

performance was completed in December 2012. Table 7-18 summarizes the flow capacity and 

influent characteristics that were used to design the CEPT modifications. 

 

Table 7-18. Flow Capacity and Influent Characteristics for CEPT Design 

Description Value 

Average flow capacity 9.0 mgd 

Peak (hour) flow capacity 20.25 mgd 

Peak hour peaking factor 2.25 

Influent BOD5 concentration 205 mg/L 

Average influent BOD5 mass load 15,400 lbs/day 

Influent TSS concentration 229 mg/L 

Average influent TSS mass load 17,200 lbs/day 

 

The treatment plant currently includes the following components for the liquid treatment process: 

• Headworks building, incorporating a single automatic screen and manual bar rack. 

• Flocculation chambers, one with mechanical aerators and one back-up basin with coarse bubble 

diffused aeration mixing. 

• Two primary clarifiers. 

• Primary sludge and scum transfer pumps. 

• Chemical storage and feed systems. 

• Non-potable water booster pump system. 

• Chlorine contact tank (not in use). 

Wastewater flows into the headworks from a 42-inch gravity main serving the northern area including 

Anderson AFB, and a 27-inch force main from the Southern Link pump station that collects 

wastewater from the southern portion of the service area. The two flows are combined at a junction 

box located just upstream of the headworks building. Flow from the junction box enters the 

headworks building through a single 42-inch influent pipe.  

Inside the headworks building, wastewater can pass through the manual bar rack or the automatic 

screen. The automatic screen removes solids greater than ¼ inch from the liquid stream, which are 



Water Resources Master Plan Update Section 7 

 

 

7-46 

Use of contents on this sheet is subject to the limitations specified at the end of Volume 1. 

then washed and dewatered before being hauled to the landfill for disposal. The manual bar rack 

has 1-inch openings and is used when the automatic screen is out of service.  

Screened wastewater flows through a Parshall flume for flow measurement. The Parshall flume is 

currently operational, but in the past when it was out of service, GWA has used an area velocity 

meter inserted into the 42-inch influent pipe. 

The current process flow diagram for the Northern District WWTP is shown in Figure 7-28, and the 

site plan is shown in Figure 7-29. 

 

Figure 7-28. Northern District WWTP Existing Treatment Process Flow Diagram 



Water Resources Master Plan Update Section 7 

 

 

7-47 

Use of contents on this sheet is subject to the limitations specified at the end of Volume 1. 

 

Figure 7-29. Northern District WWTP Existing Site Plan 

Aluminum chlorohydrate (ACH) or poly-aluminum chloride (PACL) coagulant is added at the Parshall 

flume to begin the CEPT process. The chemical addition location allows the flume’s hydraulic jump to 

complete the initial chemical mixing. After ACH addition, flow passes into the flocculation basin, 

which is converted from one of the original aerated grit chambers. Polymer flocculant can be added 

to the flow upstream and downstream of the flocculation basin. The second of the original grit 

chamber basins functions as a backup to the flocculation basin. The back-up basin includes aeration 

to provide mixing and maintain solids in suspension, but it is not properly designed or equipped. 



Water Resources Master Plan Update Section 7 

 

 

7-48 

Use of contents on this sheet is subject to the limitations specified at the end of Volume 1. 

Flow from the flocculation basins enters a box that splits the flow to the two primary clarifiers. With 

relatively low average flow into the treatment plant, operators currently attempt to use only one 

clarifier at a time to keep the second as a standby. Effluent from the primary clarifiers flows through 

a 42-inch pipe to the effluent Parshall flume and chlorine contact chamber. 

The WWTP was originally designed to use chlorine for effluent disinfection; however, the chlorine 

equipment has since been removed due to the lack of a dechlorination system. With the chlorine 

contact chamber offline, flow is bypassed by diverting flow from the chlorine contact tank influent 

channel directly to the outfall. 

Treated wastewater flows through a 48-inch pipeline to the ocean outfall. The pipeline reduces to 30 

inches as it descends the steep bluff to the shoreline. 

Table 7-19 summarizes the condition of the liquid treatment elements. 

 

Table 7-19. Northern District WWTP Liquid Treatment Elements Condition Assessment 

Location Equipment/Structure Condition/Issues 

Headworks 

Building 

• Overall marginal condition 

• Some corrosion of influent channels, open roof added for automatic screen 

installation 

• Does not comply with National Fire Protection Association 820 code requirements 

Screen inlet gates 

• Overall poor condition 

• Gates are manual slide gates that are difficult to operate and dangerous for 

operators to access 

Automatic screen 

• Overall poor condition 

• Screen has not been in operation for an extended period and there have been 

operational, maintenance, and spare parts issues with the screen since the original 

installation 

• No standby automatic screen is currently provided, only a manual raked bar rack 

• Access for maintenance is poor, as the current screen must be completely removed 

from the channel through the roof opening to determine the current reason for failure 

Influent flume 
• Overall poor condition 

• Flow inlet conditions to the flume are poor, which affects flow measurement accuracy 

Preaeration tanks 

• Overall acceptable condition 

• Concrete appears to be in fair condition and could be refurbished 